

ATTAR TEST REPORT NUMBER 03/5709

June 25, 2003

Total Pages: 1

SLIP RESISTANCE

Job No: M03/3909

Prepared for:

Australian Safety Flooring Pty. Ltd.
ATTENTION: Mr Peter J Lewtas
3 St. Andrews Court
ROWVILLE VIC 3178

Subject:

OIL-WET RAMP TESTS ON ALTRO TYPE K30 COLOUR DOLPHIN

Introduction:

You requested that we determine the classification of the Altro type K30 colour Dolphin supplied, in accordance with AS/NZS 4586-1999 Slip Resistance Classification of New Pedestrian Surface Materials, Appendix D, Oil-Wet Ramp Test Method.

Results:

Testing was conducted by CSIRO with a summary of results tabled below; a complete report is attached as Appendix 1.

Specimen	Test	Result	Class
Altro type K30 colour Dolphin	Oil-Wet Ramp Test	28.5°	R12

ATTAR



Dr Gary G Martin MIEAust CPEng
Technical Director



John Cacic BEng (Mech/Elec)
Mechanical Engineer

\\ROB\SharedDocs\My documents\Reports\2003\SLIPR035709.doc

This report may not be reproduced except in its entirety.